10'xX14' Metal Patio Gazebo
ASSEMBLY MANUAL

QRS
ot
R

o

X3
]
X N
!
O
S
5
5
%
35
2

9
N
R
35
S
35
X5
be%?

SIS,
P reted el > , )
TILRARS SRRERAL RS
LR ettt tetetete%e
ERILILR KRERRRL]
bt SLRILILR KRERRKIRKS
SLRRRL RRRLRIRRK
% SLRRRL RRERIKR]
< & SRIRIIER RISILRRK]
SRR LXBIKRL SRR
D letel020%020 20202020220ttt 20202 ptele! LRI,
5, Pl tetet ttey
1202020202020 20222 2 %2 2% %20 e tel RRLRIKK
KRRRLLELELLLLLLLLLLLKLK preteteteleleede%
SIS 2R
0200000202020 %% 2% %% % % % 2 %% o2 %!
Dotedeleteteletetetetetetete %0220 ol
A RRLLLELLLLLLLLLLLIKLK
A RLRIIIIIIIEIIKIIAIEL
LIS,
ALLRERIERILRIIARKS
CLREIRRLARKS
AL,
ORAIIXILSS 25255

MODEL#: LGMF1597

Missing part? Damaged? Contact us via email at

service@domioutdoorliving.com
www.domioutdoorliving.com

© Copyright 2022-2024 domi LLC. | All Rights Reserved.




Pre-assembly

F Tyt
LI )
1. Two or more people are required i Eﬁ; "t_'| 2 Y ou will need one or more
for assembly. *:"“, I || stepladders
-i,.-'h"'.:. II| L]
l.lil-"ll
i) 3. Wearing protective gloves is \i\‘
: g g WY 4.Youmay need a safety hat.
recommendead A | .
S——
5.Please use a Phillips screw driver, 6.For ease of construction, you
o

may need a drill.

—— . may need & safety goagle. 8.Do not fully tighten screws prior
ff'\ﬁo fo complete assembly

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-1t would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.



amu@ {p)  x12

If the deck is hard wood and the
depth of it is over 3 inch, you can use
5/16 in. x4 in. Structural Wood
Screw to mount the gazebo.




4 inches

{ —

If the ground is concreted and the depth
of it is over 3 inch, you can use 1/4 inch
expansion bolts to mount the gazebo

1/4 inch

Oo G| 15in.

o °
4
A

0 ° ° o

Or you can make a concrete footing
for gazebo, 15x15%x15 inches is
recommended.use expansion bolts to mount
the pergola like @ shows.

IMPORTANT:
Anchor is not
recommended




{

@ 4x Pole @ 2x Beam
N
@ 2x Beam @ 2x Beam
E 00 i
2x Beam @ 4x Corner Roof Bar
; ‘

Corner Roof Bar Connector

@ 4X Roof Bar

®4x

Solidfying Bar

@ 2x Solidfying Bar

@ZX

Solidfying Bar

@ 2x Finishing Bar

At

@ 2x Finishing Bar @ 2x Finishing Bar
@ 2x Finishing Bar @ 2x Finishing Bar




@ 2x Finishing Bar @ 2x Finishing Bar

@ 2x Finishing Bar @ 2x Finishing Bar
=

@ 2x Finishing Bar @ 2x Roof Panel

= ,

@ 2x Roof Panel @ 2x Roof Panel

@ 2X Rodf Panel @ 2x Roof Panel

2X | Roof Panél @ 2X Roéf Panel

2x Roof Panel (N 2x Roof/lfanel

@ 4x Roof Panel @ 2x Roof Panel m




=

@ 2x Roof Panel

2X Roo1ﬂc Panel

2X Rbof Panel

4x R;oof Panel '

@ 2x Roof Panel

2X Roof Panel '

2X Réof Panel

@ 2Xx Roof Panel

L[
o
KR8
R020202020202029%
0 0

@ 2x Net Frame

2 )
KK
RSRIEKS
[Pa0u00a0.0%.%

TR IRIKK KK HKK KK

19,00 0 0 00 0 0 0000

OrOSosoroseTesssetetesesess!
1]

@ 2Xx Net Frame

AN
lok

@ 4X Union Bar

4X Corner
Solidifying Bar

4X Corner
Solidifying Bar

Inside Roof
Connector

@1x

@1x

Outside Roof
Connector

-

@ 3X  J-Hook @ 4X Bracket




/I’
&

@ 4X Bracket

@ 4X Corner Cover

(8)188x

@8x

@ 72X

>
S =1
@ ©X Finishing End @ 12X Finishing End @ 4X solid Sidewall @ 4x Mosaurto
Sea/ " Nes/ > a&” Nez— &/ —_—
@ 60X Plastic Bracket @ 4X Plastic Bracket @ 4X Plastic Bracket @ 2X Plastic Bracket
S6
mé S4 pe #
Sl / ST6.3x15 ST5x16
@ 2X Plastic Bracket @ 1X @ 12X @ 24X
®'~ D D 6)m
M6x15 M6 M5x12 M6x10
(4)32x (5)104x (6) 16x (7) 20x
G mm ) ommm ) o 6
M6x16 M6x25 M6x28 M6x50




6)mm
M6x16

(8)28x

B1

N~
B1 B1
2X @ 2X
B2t ) .
— (1) Attach 2 Part #B1 to Part #A

with 4 Bolts #8.

T

\_/

(3) Attach Part #B to Part #A
with 3 Bolts #8.

(2) Attach 2 Part #B2 to Part #A
with 4 Bolts #6.

(4) Repeat the above procedures to assemble the other 3 Part #A.




P
M6x16

(8) 20x

(2) Insert the other side of
Part #C2 into Part #C and
secure with 3 Bolts #8.

(1) Insert Part #C2 into Part #C1
and secure with 3 Bolts #8.

(3) Connect Part #C1 and
Part #C through Part #C2.

< (5) Secure the bottom of Part #X and
S\ Part #C/C1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other Part #C
and Part #C1.




P
M6x16

(8) 20x

(1) Insert Part #C2 into Part #D, (2) Insert the other side of
and secure with 3 Bolts #8. Part #C2 into Part #D1 and
secure with 3 Bolts #8.

(4) Insert Part #X into the beam (3) Connect Part #D and
.and secure with 1 Bolt #8. Part #D1 through Part #C2.

(5) Secure the bottom of Part #X and
X Part #D/D1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other
Part #D and Part #D1.




(1) Connect Part #C/C1 and #D/D1 to Part #A with 8 Bolts #4.
(From Outside)

(2) Repeat the above procedures to assemble the other 3 corners.
A Please don’t tighten all bolts.




(1)Connect Part #C/C1 and #D/D1 to Part #A with 4 Bolts #8.

(From Inside)

(2) Repeat the above procedures to assemble the other 3 corners.

A Please don’t tighten all bolts.

ﬂ/84
@ 1x

)mm

10




(1) Affix Part #R and Part #R1 to the frame with 8 Bolts #8.

emble the other 3 corners.

to ass

(2) Repeat the above procedures

A Please

don’t tighten all bolts.

6)

M6x16

32x

11




$ 2

&

) Secure with 2 Self-tapping
Screws #3. (from top to bottom)

2

(

tapping

)

) Secure with 2 Self-
Screws #3.
(from bottom to top

(3

Cover the corner with Part #X1.
(4) Repeat the above procedures to assemble the other 3 corners.

A Tighten all bolts.

)

(1

12




®1x

6 mm
M6x16

(8)12x

13

Assemble the 4 Corner Roof Bars:

L
|

S

(2) Attach Part #U to Part #E with Bolt #8 .

(3) Repeat the above procedures to assemble the other
3 Corner Roof Bars.




14

Please have a freestanding ladder ready at the center of the gazebo.

(1) Place 4 Part #E1 on the 4 corners of Part #S.
Secure with 8 Bolts #8 (from bottom to top)

ATTENTION: You can also finish
this step on the ground and then
lift 4 corner roof bar and inside
roof connector to the top together.
(Need 2 people and 2 ladder)

Outside View

(2) Place 4 Part #E on 4 Part #A; Secure with 8 Bolts #8.




6))m
M6x10

®4x

(1) Attach Part #U1 to Part #E2 with Bolt #7 .
1 5 (2) Repeat the above procedures to assemble the other 3 roof bars.




(1) Place Part #E2 on Part #S.

6) I
) Secure with Bolt #8 (from bottom to top),

M6x16

6x

(2) Connect Part #E2 and the Assembled Beam(D&D1) with part #U1.
1 6 Secure with 2 Bolts #8.

(3) Repeat the above procedures to assemble the opposite side.




(1) Place Part #E2 on part #S. Secure with Bolt #8
(from bottom to top).

6)mm
M6x16

6x

(2) Connect Part #E2 and the Assembled Beam(C&C1) with part #U1.
1 7 Secure with 2 Bolts #8 .

(3) Repeat the above procedures to assemble the opposite side.




18

Secure Part #T to Part #S and Part #S1.
(From Bottom to Top)

ATTENTION: The holes of Part #S and Part #S1 need to be aligned,
on the same vertical line.




19

<

(1) Insert Part #U3 into Part #G and Part #G1.

(2) Attach Part #G and Part #G1 to the Part #E2
with 1 Bolt #7 and 2 Blots #8.

(3) Repeat the above procedures to assemble the opposite side.

e ey ©

| o Q\@\Q o [
\

: ! ;

Outside View




(1) Insert Part #U3 into 2 Part #F.

(2) Attach 2 Part #F to the Part #E2 with 1 Bolt #7 and 2 Blots #8.

(3) Repeat the above procedures to assemble the opposite side.

e ey ®

[ o Q\@ [

| =

/

-

20




Insert Part #U2 into Part #F and Part #G@

Secure with 2 Bolts #8.
Secure them to Part #E with Bolt #8.

)
)
)

1
2
3

(
(
(

2>
[/ S4
1x

@)
M6x16

@ 4x
@
(8)12x

(4) Repeat the above procedures to assemble the other 3 sides.

1

2




o

Insert Part #U2 into Part #F and Part #G.@
Secure with 2 Bolts #8.
Secure them to Part #E with Bolt #8.

)
)
)

1
2
3

(
(
(

2>
[/ S4
1x

@)
M6x16

@ 4x
@
(8)12x

(4) Repeat the above procedures to assemble the other 3 sides.

22




6)m
M6x10

@8x

23

(1) Connect Part #J1 and Part #Q1 with 2 Bolts #7 and 2 Nuts #5.

Qi

a;
inY
)
¢
/

o

,7}X2

= HiiAY P
< o CrD fany
B ciry/ CE
By |n 74 Y aruru
= | I CrL
] I | £

i I Jaxnnn;

4

(2) Connect Part #J2 and Part #Q2 with 2 Bolts #7 and 2 Nuts #5.




m/84

o A

(D (D) \ D rﬁrrwrwrwwwwrw/
6) R A %/A (EHEIEE N A «é
M6x16 %
(8) 2x
Inside View @

LLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL
LLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL
wwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwww

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

(1) Place the Assembled J1 & Q1 and J2 & Q2 on Part #E2,
securing with 1 Bolt #8.

24 (2) Repeat the above procedures to assemble the opposite side.




Py
M6x16

2x

25

(1) Connect Part #J and Part #Q with 2 Bolts #7 and 2 Nuts #5.

(2) Place the Assembled Part #J & #Q on Part #E2,
securing with 1 Bolt #8.

(3) Repeat the above procedures to assemble the opposite side.




(1) Place Part #J and Part #J1 on Part #E;
@ 4x put on Part #X3 and secure with Self-tapping Screw #2.

ST6.3x15

@4x

26

(2) Repeat the above procedures to assemble the other 3 corners.




27

Cover Part #Z, #Z1 & #Z2 to Roof Panels.

@/%




28

Cover Part #Z to Roof Panels.

X2




29

ATTENTION: The bigger roof panel need to cover the smaller one.

NN I ©
(

(1) Insert Part #N1 and 2) Insert Part #N3 and
Part #N2 into the frame. Part #N2 into the frame.

(3) Repeat the above procedures to assemble the opposite side.




30

(1) Place Part #H1 and Part #H2 on Part #E2;
put on Part #X2 and secure with Bolt #8.

(2) Repeat the above procedures to assemble the opposite side.




31

(1) Insert Part #L1 into the frame.
(2) Insert Part #L2 into the frame.

(3) Attach Part #H to Part #E2,
securing with Bolt #8.

(4) Repeat the above procedures to assemble the opposite side.




&

@4x

m/84
@ 1x

"

ST6.3x15

@4x

32

(1) Place Part #H and Part #H2 on Part #E1;
put on Part #X3 and secure with Self-tapping Screw #2

(2) Repeat the above procedures to assemble the other 3 corners.




Cover Part #Z# , Z3 & #Z4 to Roof Panels

@_/ )

@7
/

/]




Cover Part #Z & #Z1 to Roof Panels
?%*

34




35

Cover Part #Z & #Z2 to Roof Panels




A Part #W should be inserted between roof
panels and solidifying bar or beams, then secure
with bolts and nuts.

= L N 8

%
2

)
7

© %

',/é j A\

36




)

M6x50

@ZX

37

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P1,
Part #P2 and Part #P3 into the frame.

(3) Place 1 Part #W between
roof panels and solidifying bars,
Then secure with 1 Bolt #12
and 1 Nut #5.

(2) Place 6 Part #W between
roof panels and beams.
Then secure with 6 Bolts #10
and 6 Nuts #5.

b )

(4) Repeat the above procedures to assemble the opposite side.




)
M6x50

@ZX

38

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P8,
> Part #P7 and Part #P6 into the frame.

NG

(3) Place 1 Part #W between
roof panels and solidifying bars,
Then secure with 1 Bolt #12
and 1 Nut #5.

(2) Place 7 Part #W between
roof panels and beams.

Then secure with 7 Bolts #10
and 7 Nuts #5.

=0

(4) Repeat the above procedures to assemble the opposite side.




% ATTENTION: The bigger roof panel need to cover the smaller one.
(1) Insert Part #P4 and Part #P5 into the frame.

/ (3) Place 4 Part #W between

@ 1% roof panels and solidifying bars.

Then secure with 4 Bolts #12
and 4 Nuts #5.

)
M6x50

@SX

(2) Place 9 Part #W between? ,
roof panels and beams. V.
Then secure with 9 Bolts #10=
and 9 Nuts #5.

39 (4) Repeat the above procedures to assemble the opposite side.




40

(2) Repeat the above procedures to assemble the opposite side.




)
M6x28

(10) 16x

)
M6x50

@4x

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M1 and
Part #M2 into the frame.

(2) Insert Part #M6 and
Part #M5 into the frame.

(3) Place 8 Part #W
between roof panels
< and beams. Then

41

secure with 8 Bolts #10

®&(5)

&(5)

and 8 Nuts #b.

(4) Place 2 Part #W
between roof panels
and solidifying bars.

Then secure with
2 Bolts #12 and

2 Nuts #5.

6 o ®( (5

(5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(5)16x

(1) Insert Part #M3
into the frame.

A

)

(3) Place 2 Part #W between roof panels and solidifying bars.

Then secure with 2 Bolts #12 and 2 Nuts #5.

(2) Insert Part #tM4
into the frame.

-

42

(4) Place 6 Part #W between roof panels and beams.

Then secure with 6 Bolts #10 and 6 Nuts #5.

(5) Repeat the above procedures to assemble the opposite side.




43

>

(2) Repeat the above procedures to assemble the opposite side.







/ ,/
YY)
/ || ///
d A /‘/ H“,/
P\ y ‘ ‘/

/'/
>4y
, 7

e the opposite side.

45




46




47




48

How to Put the 112 Hooks into the Double-track

Z2

< B

r//

6 Hooks x 2 Ro

\\x 7N

7

A




(1) Place 6 hooks on each slot of the Sidewall Track(C1&C).

744
7

7

(2) Install Part #T1 at the joint of Part C&C1 with Bolt #8.

track

Double-

il

&

X

(11 2

49

(3) Repeat the above procedures to assemble the opposite side.




(1) Place 8 hooks on each slot of the Sidewall Track(D&D1).

(2) Install Part #T1 at the middle of Part D&D1 with Bolt #8.

—track

Double

(3) Repeat the above procedures to assemble the opposite side.

il

50




T

SR
O RIRIIIKS

Retetet0 202020 %0 0% %%

XA KRR X KRR
LXK

25252585858 AHHV

etetetetetete

ettt

RS Il

CRRLEKEKKL
CRRRLEKEKIER

XL N
1909000000090 2 Ve
SRR ¥

O

2535855
SRR

RRLLLLKKK

3
»buwwwyj

ST
s

X
5%

e
X2
KL

X2
Ve
5

’:
S
ﬁ??

o2,

R
O

V‘V
0
2RKS
%

3%
938
9%
5

35
o
8
9,

SN
Ol
5%

LKL

>
oS
o
X8
8
%
9
X8
<3
9
%8
%
55

%S
%5
35
5
o
S
S
KK
25
%5
S
X

X7
%
%
&
%

%
o
35
35
B
35
35
&5
K
93
K
35
0
5
9
%
%
5

1>

e
e
28

9

O
v.z

X
X
)2,

TR RO IS IS R I RIS RIS RIS RIS RIS
I PRI IK IR IK KKK KKK
2 900:0.0.0.0.0.0.0.0.0.0. 000000009
RIIILELIELIEKSS

1

Y

I3 IEIRIILILIILHKKS
SOHRILHIRILHIXILIRXNA

9

b

%

<>
otet
3
be%)

%
00
35
35
9%
00
335
35
305
35
35
35
K%
355
%
90
%
X

&
5
1

%
&
KK

'/z’
ﬁ?
&
200
%5
2585
&
?%
%5
2535
&
5
5
2020,
&
2020,
&
?%
0%
2L
%5
X

0%
4
9%
1900
o0,
900
%
%I
<X

2\

9%

2R
N0 %020 %050 0 20 20 20 2 % %%

909009 9.0.9.9.9.9.9.9.9,%

Y1

Y1

Hang up Mosquito Sidewalls to s {sCHlg-1¢l ¢

51




tside Track

@)
o
L)
'©

=

()
9
7))
O
[e)
7))

Q.

-

(@)

c

©

I

|

®4x

52




Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, casy-to-reach after-sales service. So if you
have any questions about our product and assembly-

,please feel free to contact us. We will be here for you.

Support: @

After-sales contact email:

service@domioutdoorliving.com

Please tell us your order ID when contact.

Attach photos of damaged part for instant reply.

© Copyright 2022-2024 domi LLC. | All Rights Reserved.




